
Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

We want to hear from you. How was my service? You can provide feedback at 
1-888-745-8888 or Ontario.ca/inspectionfeedback

Page 1 of 21

                                                  

AMABEL-SAUBLE DRINKING WATER SYSTEM
628 D LINE, SOUTH BRUCE PENINSULA, ON, N0H 2G0

Inspection Report

System Number: 220007917
Entity: ONTARIO CLEAN WATER 

AGENCY
THE CORPORATION OF THE 
TOWN OF SOUTH BRUCE 
PENINSULA

Inspection Start Date: 12/08/2022
Inspection End Date: 12/29/2022

Inspected By: Robert Graham
Badge #: 1667

__________________
(signature)

https://www.ontario.ca/page/tell-us-about-your-experience-government-inspection-or-audit
[...]
Legislative Requirement SDWA | O. Reg. 170/03 | 7-5;

Observation

Records or other record keeping mechanisms confirmed that operational testing not 
performed by continuous monitoring equipment was being done by a certified operator, 
water quality analyst, or person who suffices the requirements of O. Reg. 170/03 7-5.  

Question ID MRDW1071000 Question Type BMP

Question: 

Has the owner provided security measures to protect components of the drinking water 
system?

Legislative Requirement Not Applicable

Observation

The owner had provided security measures to protect components of the drinking water 
system.  

Perimeter fencing with a lockable access gate surrounds the pump house and treatment 



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-124696350 Page 13 of 21

facility which has lockable doors and is equipped with an intruder alarm and signage 
restricting access to the site. Wells PW1 and PW2 are locked and have perimeter fencing 
and lockable access gates restricting access to the wells. The Winburk well, although not 
fenced, is locked.  At the time of inspection there was no reported unauthorized access, 
vandalism and/or cyber security issues impacting the DWS.

Question ID MRDW1073001 Question Type Legislative

Question: 

Has the overall responsible operator been designated for all subsystems which comprise 
the drinking water system?

Legislative Requirement SDWA | O. Reg. 128/04 | 23 | (1);

Observation

The overall responsible operator had been designated for each subsystem.

The ORO for the Amabel-Sauble DWS is James Learn, with back-up being provided by 
Andrew Bellamy.

Question ID MRDW1074001 Question Type Legislative

Question: 

Have operators-in-charge been designated for all subsystems for which comprise the 
drinking water system?

Legislative Requirement SDWA | O. Reg. 128/04 | 25 | (1);

Observation

Operators-in-charge had been designated for all subsystems which comprise the drinking 
water system.  

Question ID MRDW1075001 Question Type Legislative

Question: 

Do all operators possess the required certification?

Legislative Requirement SDWA | O. Reg. 128/04 | 22;

Observation

All operators possessed the required certification.  



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-124696350 Page 14 of 21

Operator certification is posted at the water treatment plant where the drinking water 
subsystems are managed. Operator certification was verified, and all operators were in 
possession of valid certificates.

Question ID MRDW1076001 Question Type Legislative

Question: 

Do only certified operators make adjustments to the treatment equipment?

Legislative Requirement SDWA | O. Reg. 170/03 | 1-2 | (2);

Observation

Only certified operators made adjustments to the treatment equipment.  

Question ID MRDW1007001 Question Type Legislative

Question: 

Is the owner maintaining the production well(s) in a manner sufficient to prevent entry into 
the well of surface water and other foreign materials?

Legislative Requirement SDWA | O. Reg. 170/03 | 1-2 | (1);

Observation

The owner was maintaining the production well(s) in a manner sufficient to prevent entry 
into the well of surface water and other foreign materials.  

Question ID MRDW1009001 Question Type Legislative

Question: 

Are measures in place to protect the groundwater and/or GUDI source in accordance with 
any MDWL and DWWP issued under Part V of the SDWA?

Legislative Requirement SDWA | 31 | (1);

Observation

Measures were in place to protect the groundwater and/or GUDI source in accordance with 
the Municipal Drinking Water Licence and Drinking Water Works Permit issued under Part 
V of the SDWA.  

Well inspection and maintenance procedures for the entire well structure including all above
and below grade components are required by MDWL Schedule B (Section 16.2.8, 16.2.9 
and 16.2.10) for the Amabel-Sauble DWS. Well inspection and maintenance procedures 
are included in Appendix F of the Operations and Maintenance Manual.



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-124696350 Page 15 of 21

Question ID MRDW1014001 Question Type Legislative

Question: 

Is there sufficient monitoring of flow as required by the MDWL or DWWP issued under Part 
V of the SDWA?

Legislative Requirement SDWA | 31 | (1);

Observation

There was sufficient monitoring of flow as required by the Municipal Drinking Water Licence
or Drinking Water Works Permit issued under Part V of the SDWA.  

MDWL Schedule C Section 2.0 identifies that continuous flow measurement and recording 
shall be undertaken for water that flows into the treatment subsystem and from the 
treatment subsystem to the distribution system. Three (3) raw water flow meters are 
installed and flow rates and volumes are recorded for each well. Two (2) treated water flow 
meters are installed and flow rates and volumes are recorded for treated water entering the 
DWS distribution system and the distribution system dedicated solely to the Amabel-Sauble
Community School, which is located immediately west and north of the DWS treatment 
building.

Question ID MRDW1016001 Question Type Legislative

Question: 

Is the owner in compliance with the conditions associated with maximum flow rate or the 
rated capacity conditions in the MDWL issued under Part V of the SDWA?

Legislative Requirement SDWA | 31 | (1);

Observation

The owner was in compliance with the conditions associated with maximum flow rate or the
rated capacity conditions in the Municipal Drinking Water Licence issued under Part V of 
the SDWA.  

MDWL Schedule C, Table 1 identifies that the maximum daily volume of treated water that 
flows from the treatment subsystem to the distribution system of the Amabel-Sauble DWS  
is 687 cubic meters/day. Permit To Take Water Number 8444-AKMQCN (PTTW) was 
issued to the Owner on May 5, 2017. Table A of the PTTW identifies that the holder of the 
PTTW shall only take water as follows:
* Well PW1: 477 L/min and 687,000 L/day;
*Well PW2: 477 L/min and 687,000 L/day;
*Well Winburk : 364 L/min and 262,080 L/day max hours of taking 12 hours per day.
Note PTTW Section 3.3 identifies that:



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-124696350 Page 16 of 21

Notwithstanding Table A, the maximum total taking from any combination of Well PW1 
and/or Well PW2 shall not exceed 687,000 litres per day. This maximum rate of withdrawal 
shall not occur on more than 120 days per year. On all other days of the year, the 
maximum total taking from any combination of Well PW1 and/or Well PW2 shall not exceed
535,680 litres per day.  Based upon the records provided, during the inspection review time
period, the maximum daily volume of treated water that flows from the treatment subsystem
to the distribution system was not exceeded.

Question ID MRDW1023001 Question Type Legislative

Question: 

Do records indicate that the treatment equipment was operated in a manner that achieved 
the design capabilities required under Ontario Regulation 170/03 or a DWWP and/or 
MDWL issued under Part V of the SDWA at all times that water was being supplied to 
consumers?

Legislative Requirement SDWA | O. Reg. 170/03 | 1-2 | (2);

Observation

Records indicated that the treatment equipment was operated in a manner that achieved 
the design capabilities required under O. Reg. 170/03 or a Drinking Water Works Permit 
and/or Municipal Drinking Water Licence issued under Part V of the SDWA at all times that 
water was being supplied to consumers.  

Treatment for a GUDI water source is required to achieve 2-log removal or inactivation of 
Cryptosporidium oocysts, a 3-log removal or inactivation of Giardia cysts and a 4-log 
removal or inactivation of viruses. These requirements are reportedly met by UV 
disinfection followed by chlorination using sodium hypochlorite for both primary and 
secondary disinfection purposes.  According to Schedule E of the MDWL, the UV 
disinfection process is credited with 3 log Giardia cyst removal, 2 log Cryptosporidium 
oocyst removal and 2 log virus removal credits, with the UV disinfection process being fully 
operational and the applicable log removal/inactivation credit assignment criteria being met.
The Chlorination disinfection process is credited with 2+ Virus log removal/inactivation 
credits, if the chlorination process meets MDWL Schedule E chlorination treatment criteria.
Records reviewed indicate that the Amabel-Sauble Water Treatment Plant was operated to 
achieve the necessary CT requirements and performance criteria for primary disinfection 
purposes during the inspection time period.

Question ID MRDW1026001 Question Type Legislative

Question: 

If primary disinfection equipment that does not use chlorination or chloramination is 
provided, is the equipment equipped with alarms or shut-off mechanisms that satisfy the 
standards described in Section 1-6 (1) of Schedule 1 of Ontario Regulation 170/03?



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-124696350 Page 17 of 21

Legislative Requirement SDWA | O. Reg. 170/03 | 1-6 | (1);

Observation

The primary disinfection equipment was equipped with alarms or shut-off mechanisms that 
satisfied the standards described in Section 1-6 (1) of Schedule 1 of O. Reg. 170/03.  

Question ID MRDW1030000 Question Type Legislative

Question: 

Is primary disinfection chlorine monitoring being conducted at a location approved by 
MDWL and/or DWWP issued under Part V of the SDWA, or at/near a location where the 
intended CT has just been achieved?

Legislative Requirement SDWA | O. Reg. 170/03 | 7-2 | (1); SDWA | O. Reg. 170/03 | 
7-2 | (2);

Observation

Primary disinfection chlorine monitoring was conducted at a location approved by Municipal
Drinking Water Licence and/or Drinking Water Works Permit issued under Part V of the 
SDWA, or at/near a location where the intended CT has just been achieved.  

Question ID MRDW1032001 Question Type Legislative

Question: 

If the drinking water system obtains water from a surface water source and provides 
filtration, is continuous monitoring of each filter effluent line being performed for turbidity?

Legislative Requirement SDWA | O. Reg. 170/03 | 7-3 | (2);

Observation

Continuous monitoring of each filter effluent line was being performed for turbidity.  

For large municipal residential systems that use surface water or GUDI as the source and 
are required to provide filtration, Reg.170/03, Schedule 7 section 7(3)(2) requires 
continuous monitoring equipment of each filter effluent line. The Amabel-Sauble DWS has 
two (2) pressure filtration vessels (one duty and one standby) each rated at 8.2 L/s 
containing approximately 300 mm deep layer of anthracite and 600 mm deep layer of 
catalytic media used in conjunction with chlorine oxidation which is used for iron and 
manganese oxidation and one (1) cartridge filter housing with 3 filters rated at 10 micron or 
smaller (1 micron filters installed) for pretreatment of the ultraviolet disinfection system 
Continuous monitoring of turbidity is measured via one analyzer located downstream of the 
cartridge filters and prior to the Trojan Ultra Violet (UV) treatment units.



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-124696350 Page 18 of 21

Question ID MRDW1039000 Question Type Legislative

Question: 

If primary disinfection equipment that does not use chlorination or chloramination is 
provided, has the owner and operating authority ensured that the equipment has a 
recording device that continuously records the performance of the disinfection equipment?

Legislative Requirement SDWA | O. Reg. 170/03 | 1-6 | (3);

Observation

The owner and operating authority ensured that the primary disinfection equipment had a 
recording device that continuously recorded the performance of the disinfection equipment.

Question ID MRDW1109001 Question Type Legislative

Question: 

If the system uses equipment for primary disinfection other than chlorination or 
chloramination and the equipment has malfunctioned, lost power or ceased to provide the 
appropriate level of disinfection, causing an alarm or an automatic shut-off, did a qualified 
person respond in a timely manner and take appropriate actions?

Legislative Requirement SDWA | O. Reg. 170/03 | 1-6 | (1);

Observation

When failure(s) of primary disinfection equipment, other than that used for chlorination or 
chloramination, caused an alarm to sound or an automatic shut-off to occur, a certified 
operator responded in a timely manner and took appropriate actions.  

Question ID MRDW1042001 Question Type Legislative

Question: 

If UV disinfection is used were duty sensors and reference UV sensors checked and 
calibrated as per the requirements of Schedule E of the MDWL or at a frequency as 
otherwise recommended by the UV equipment manufacturer?

Legislative Requirement SDWA | 31 | (1);

Observation

All UV sensors were checked and calibrated as required.  

Records provided by OCWA identify that duty UV sensors were checked monthly against a 
reference UV sensor, with the calibration ratio (intensity measured with the duty 
sensor/intensity measured with the reference UV sensor) documented to be less than or 
equal to 1.2, in compliance with Schedule E of the MDWL. Reference UV sensors shall be 
checked against a Master Reference Assembly at a minimum frequency of once every 



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-124696350 Page 19 of 21

three years or on a more frequent basis depending upon the recommendations of the 
equipment manufacturer.

Question ID MRDW1083001 Question Type Legislative

Question: 

For LMR systems, are all microbiological water quality monitoring requirements for treated 
samples being met?

Legislative Requirement SDWA | O. Reg. 170/03 | 10-3;

Observation

All microbiological water quality monitoring requirements prescribed by legislation for 
treated samples were being met.  

Section 10-3 of Schedule 10, O.Reg.170/03 requires the Owner and the Operating 
Authority ensure samples are collected at least once every week from the system's treated 
water at the point of entry into the distribution system.  The samples collected are required 
to be tested for E.Coli and total coliform,and general bacteria populations  expressed as 
colony counts on a heterotrophic plate count. This requirement has been met.

Question ID MRDW1084001 Question Type Legislative

Question: 

Are all inorganic water quality monitoring requirements prescribed by legislation conducted 
within the required frequency?

Legislative Requirement SDWA | O. Reg. 170/03 | 13-2;

Observation

All inorganic water quality monitoring requirements prescribed by legislation were 
conducted within the required frequency.  

Sampling and testing for inorganic parameters has been conducted for the drinking water 
system in accordance with Schedule 13-2 of Ontario Regulation 170/03. The regulation 
requires that samples are to be collected every 12 months and tested for each parameter 
listed in Schedule 23; this requirement has been met. The most recent samples were 
collected on January 4, 2022 and there were no concerns identified from the results.

Question ID MRDW1088000 Question Type Legislative

Question: 

Are all nitrate/nitrite water quality monitoring requirements prescribed by legislation 



Ministry of the Environment, 